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Model Year MG SG lllustration Restrictions UPD 8:48 ‘ 17.06.2015
ABQ 2001 1 03 103-033 1071
EC TC VIN Sales Type
ANK FBD WAUZZZ4BZ1NO77875 4B604Z
Pos Part Number Description Remark Qty Model
cylinder block 4.2 1ltr. 8-cylinder:
oil sump ARS,AQJ,ASG,
ANK
(1) 077 103 602 A engine oil sump lower part 1
(2) D 176 404 A2 silicone sealant 93G 1
3 N 013 850 3 o-ring 24X32 1
4 028 103 059 A oil drain plug M24X1,5 1
(5) N 103 407 02 hexagon head bolt (combi) M6X20 27
6 N 044 703 3 socket head bolt with M6X45 6

hexagon socket head

(7) 077 103 603 P engine o0il sump upper part 1

(8) D 176 404 A2 silicone sealant 93G 1

(9) 077 103 138 D insert 1
also use: *>>F4B1075000

077 115 105 F 1

- 077 115 105 F oil pump 1

(10) N 908 538 01 socket head bolt with inner M7X20 22

multipoint head

(12) N 908 539 01 socket head bolt with inner M7X50 4
multipoint head

(13) N 010 352 10 hexagon bolt M8X55

F >> 4B-X-132 000%* 6
(13) N 011 525 27 washer 8,4X16X1,6

F >> 4B-X-132 000%* 6
(13) N 100 352 02 hexagon head bolt (combi) M8X55-S2

F 4B-X-132 001>>* 6
(14) 077 115 540 B oil spray jet 1
(15) N 908 277 02 oval hexagon socket head bolt M6X25 16
(15B) N 101 313 03 countersunk oval bolt with M6X22 12

hexagon socket head

(16) 077 115 147 A radial shaft seal 55X68X8 1
(17) 077 103 151 F sealing flange front

F >> 4B-1-105 000* 1
(17) 077 103 151 H sealing flange front

F 4B-1-105 001>>* 1
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(18) 077 103 161 G seal front 1

19 N 043 207 2 cylinder pin 8X14 4

22 N 013 832 1 o-ring 18%X22 1
(23) N 016 029 2 sealing plug M18X1, 50 1

24 N 011 903 4 end cap 16 1

25 077 103 197 B filler plate 1
(26) 077 103 129 J cover 1
(28) N 101 174 03 socket head bolt with hexagon M6X30 1

socket head (combination)

(29) 059 103 175 F non-return valve 2
(31) 077 103 181 H seal rear 1
(32) 077 103 171 N sealing flange rear 1

33 no replacement part

34 N 011 908 2 end cap 28.00 4

36 077 103 097 C guard plate 1

37 N 010 340 4 hexagon bolt M8X40 3

38 N 011 525 27 washer 8,4X16X1,6 3

40 077 105 257 needle bearing race 1

41 077 103 158 K jet - 4

42 055 105 277 spring pin 6,2X22 2

- 077 103 099 nut M11X1,5 8
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